

## Test Certificate

No. 489 0805 A45

Soil Stress Test According to EN 489:2003

for

**Joint System**

**heat shrinkable joint type SALLING PLAST**

**by order of**

**Salling Plast A/S, Ranum - Dänemark**

FFI-Report 688\_4621

**Test Specimens:**

Joints "Salling Plast" for KMR 1x DN 80/160 u. 2x DN 150/250

The soil stress test according to the European Standard EN 489:2003  
was carried out at the FFI in August 2005: Sandbox test according to EN 489:2003 and  
water impermeability test according to EN 489:2003.

There was no water ingress.

**The joint system has passed the soil stress test successful.**

Managing Director:  
Dipl.-Ing. Thomas Grage

Project Manager:  
Dipl.-Ing.(FH) Volker Herbst

Hemmingen, 23.08.2005